POS NO. SPARE PART DESCRIPTION PCS ITEM NO.
Concealed cut-off valve module G-8034-LM21E1 -
exposed parts
1 Lever body 1 |5177730
2 Rosette fi65 1 |5184960
3 Movable sleeve set 1 15121300
4 Handle body 1 |5708350
5 Handle arm LM21E 1 |5708530
6 Connector 1 15184990
7 Plug insert Cpl 1 15029930
8 |Screw M6x25 1SO 4026 1 19903386
9  |Screw M4x25 ISO-2009 1 19903231
10* |Key hex PN-ISO 2936-2 1 9919050
11 |Plug no.3 1 5108300
12 |Slide Washer 1 2806640
13 |Washer fi41 Black 1 |2601685A
14 | Collar gasket 2 |5121495
15 |OR 3x1 1 19917040
16  |Screw M4x6 1SO4027 1 19903212
17 | Screw M4x4 PN-EN ISO 4027 119903024
18 |Screw M4x4 1SO-4029 1 /9903028




